
TOWN OF CATHLAMET 
WAHKIAKUM COUNTY  WASHINGTON 

 
 

 

 

 

WATER SYSTEM PLAN 
 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

G&O #22229 
APRIL 2023 

 

 

 



TOWN OF CATHLAMET 
WAHKIAKUM COUNTY  WASHINGTON 

 
 

 

 

 

WATER SYSTEM PLAN 
 
 

 
 

   
 

 

G&O #22229 
APRIL 2023 

 

 

 



i 

TABLE OF CONTENTS 
 
CHAPTER 1 – WATER SYSTEM DESCRIPTION 
INTRODUCTION ............................................................................................................. 1-1 
GOALS .......................................................................................................................... 1-1 
WATER SYSTEM OWNERSHIP AND MANAGEMENT .......................................................... 1-2 
[...]
40C Cougar Creek June 25, 1922 February 16, 1923 0.60 cfs(4) 

Total Permitted Withdrawal Rate from the Elochoman River (Instantaneous) 1.83 cfs  
(821 gpm)(5) 

Maximum Annual Withdrawal from the Elochoman River 633.8 acre-feet 
Maximum Withdrawal May 1 through September 30 each year 308.8 acre-feet(6) 
(1) Total quantities diverted May 1 through September 30 each year under these certificates shall not 

exceed 247.3 acre-feet.  Total annual quantities diverted under these certificates shall not exceed 
572.3 acre-feet per year. 

(2) Original certificate number, which was purchased by the Town of Cathlamet from Dale and 
Margaret Strueby. 

(3) Development schedule project completion date given on the Department of Ecology Amended 
Permit dated December 28, 2001. 

(4) Abe Creek and Cougar Creek are not tributary to the Elochoman River and water is not being 
diverted from either source for use by the Town.  Although water rights were issued to Cathlamet 
allowing withdrawal from Cougar Creek and Abe Creek, it was reported in the Record or 
Examination (ROE) that Cathlamet has not used either diversion since the Elochoman River 
withdrawal was permitted. 

(5) Includes the four certificates (0.83, 0.20, 0.30, and 0.50 cfs) but does not include Abe and Cougar 
Creeks. 

(6) Includes the original maximum withdrawal rate of 247.3 AF/Y plus the newly acquired water 
right, which includes an annual withdrawal rate of 61.5 AF/Y. 

 
In 2001, the Town purchased an additional 0.5 cfs of irrigation water rights from the 
Elochoman River from a local farmer (Certificate #2929), which has been included in the 
1.83 cfs instantaneous withdrawal rate.  Additionally, the new 0.5 cfs water right 
included 61.5 acre-ft/year (Certificate #2929) annual withdrawal, which is included in the 
total 633.8 acre-ft/year.  The maximum withdrawal between May first through September 
30 of 247.3 acre-ft/year (from Certificate #10260) is the original water withdrawal 
quantity, however this quantity should be increased by 61.5 acre-ft/year since that water 
right was originally used for irrigation when it was transferred to the Town.  Therefore, 
the maximum water right available between May first and September 30 is 308.8 acre-
ft/year.  Currently, the irrigation rights that were purchased are permitted but not 
certificated by the Washington Department of Ecology.  The Town has no additional 



Gray & Osborne, Inc., Consulting Engineers 

1-8 Town of Cathlamet 
April 2023 Water System Plan  

water rights applications pending.  The Town of Cathlamet Water Rights Certificates and 
Permits are included in Appendix B. 
 
INTERTIES 
 
As shown in Figure 1-2, the Town provides water to Puget Island and Crista Vista water 
systems through a total of two metered interties 
 
Puget Island Water System 
 
The only major intertie for the Town of Cathlamet is the distribution line from the Town 
to the Puget Island Water System on Puget Island via Highway 409.  The Wahkiakum 
PUD purchases finished water from the Town through a metered intertie for the Puget 
Island Water System.  The master meter between the Cathlamet Water System and the 
Puget Island Water System is located on the north side of the SR 409 bridge.  It is stated 
in the Interlocal Agreement between the Town of Cathlamet and the Wahkiakum PUD 
that the Town is responsible for source capacity, treatment, and storage, and this is 
reflected in the cost of the water purchased by the Wahkiakum PUD.  The Agreement 
includes performance and impossibility clauses that state the Town shall not be liable for 
failure to deliver a sufficient supply of water to the Wahkiakum PUD resulting from 
unforeseeable conditions beyond the Town’s control.  These include but are not limited 
to: acts of God, insufficient supply, drought, hostile diversion or obstruction, forcible 
entry, temporary damage by flood or other unavoidable accidents. 
 
According to the terms of the Interlocal Agreement, the Wahkiakum PUD agrees to 
purchase 100 percent of the water requirements of its Puget Island Water System from 
the Town of Cathlamet.  The Parties have determined that the rate charged to the 
Wahkiakum PUD should be directly related to the costs incurred by the Town in 
producing the water supplied.  These include depreciation costs of the Town’s Water 
Treatment Facility, reservoirs, and the primary and alternative transmission lines from the 
Water Treatment Facility to Puget Island.  The Wahkiakum PUD is also responsible for a 
portion of the operation and maintenance cost of the Treatment Facility, personnel, and 
equipment.  The Wahkiakum PUD is responsible for the operation and maintenance of its 
own distribution system on Puget Island.  A copy of the most recent Interlocal Agreement 
is located in Appendix C. 
 
Crista Vista Water System 
 
The Town of Cathlamet supplies water to the Crista Vista area that was formerly known 
as the Crista Vista Water System.  The Department of Health inactivated the Crista Vista 
Water system in 2005.  The Town now provides water to a single service meter that 
supplies water to approximately 15 service connections.  It is inside the Town’s Retail 
Service Area, but outside the Town Limits.  
 



Gray & Osborne, Inc., Consulting Engineers 

Town of Cathlamet  1-9 
Water System Plan  April 2023 

TREATMENT AND DISINFECTION FACILITIES 
 
Raw water from the intake is treated by a conventional filtration plant located adjacent to 
the intake.  The original water filtration plant consisted of a raw water sedimentation 
basin followed by a rapid sand filtration plant.  Construction of the Town of Cathlamet 
Water Treatment Plant was completed in February 1999.  The original plant, built in 
1967, was rebuilt in 1998-1999 reusing only the original clearwell and raw water intake 
manhole.  The water treatment plant sits on a triangular piece of property approximately 
0.75 acres in size located approximately two miles east of SR 4 on Elochoman Valley 
Road (SR 407).  The plant has two filtration trains that each consists of an adsorption 
clarifier followed by a dual media filter.  The raw water sedimentation basin was 
eliminated during construction of the new filtration plant.  The water treatment plant can 
effectively treat raw water with turbidities up to 150 NTU.  At higher turbidities, the filter 
can become blinded with solids.  Based on historical raw turbidity data, it is possible that 
the existing filter plant could be unable to adequately treat raw water from the Elochoman 
Intake under some conditions.  During these high turbidity events, which occur on 
average every 2 to 3 years and last 1 to 3 days, the raw water intake pipe and raw water 
pump have accumulated sediment severely restricting the flow of raw water into the 
treatment plant.  The Town has connected the water treatment plant air blower to a 
cleanout on the intake line with flexible hose to periodically flush sediment from the 
intake. 
 
A secondary surface water intake was constructed in 2016 adjacent to the infiltration pipe 
to allow the plant to draw in raw water from the surface of the Elochoman when the 
infiltration pipe capacity is restricted by sediment or when water levels get low, reducing 
the flow of water that can be captured through the infiltration gallery.  The secondary 
surface water intake is equipped with a bullet-nosed screen and isolation valve. 
 
Disinfection is accomplished with a sodium hypochlorite solution injected into the water 
before the static mixers, as a pretreatment, and after it has passed through the filters 
before entering the clearwell.  Each raw water pump and filter train has its own sodium 
hypochlorite injection pump and calibration chamber to verify the pumping rate.  In 
addition to disinfection, the Town adds sodium fluoride to the water to improve dental 
health. 
 
The water treatment plant consists of the following components, which are described in 
more detail in the section below and summarized in Table 1-3. 
 

• Chemical addition 
 

• Two package water treatment units each consisting of an upflow 
adsorption clarifier followed by a mixed media gravity filter. 

 
• A clearwell. 
 



Gray & Osborne, Inc., Consulting Engineers 

1-10 Town of Cathlamet 
April 2023 Water System Plan  

• Finished water pumping to Greenwood Reservoir/Distribution System. 
 
• Backwash settling tank with discharge of clarified backwash water to the 

Elochoman River. 
 

TABLE 1-3 
 

Cathlamet Water Treatment Plant Components 
 

Process Qty. Description 
Raw Water Intake 
Intake Pumps 2 Floway 7.5 hp 4-Stage 10JKM, rated at 350 gpm each 
Influent Turbidimeter 1 Hach Surface Scatter 6 
Influent Flow Meter 1 Siemans Sitrans FM Magflo Mag5000/Mag5100W 
Chemical Feed System 
Streaming Current 
Monitor 1 Chemtrac SCM2500, located under filters 

Polymer Pumps 2 Jesco MAGDOS 1.6 gph (one for coagulant, one for filter 
aid) 

Chlorine Pumps 2 Stenner 85 MHP5 
Fluoride Pumps 2 Stenner 85 MHP40 
Static Mixer 1 TAH 3-Stage Process Mixer 
Filtration 
Filter Unit 2 USFilter, Trident 210A, rated for 700 gpm 
Finished Water 
Finished Water Pumps 2 Floway, 30 hp, 300 gpm (600 gpm total) 
Chlorine Pumps 2 Stenner 85 MHP5 
Chlorine Analyzer 1 Hach CL17 
Finished Turbidimeter 1 Hach Low Range 1720D 
Controls 
SCADA 1 GE Proficy 
Emergency Power 
Portable Generator 1 Cummins QSB7-G5 NR3, 480/277V Voltage Range 

 
Chemical Feed System 
 
The chemicals used at the plant are: 
 

• Nalco Ultrion 8185 (cationic polymer) as coagulant 
• Nalclear 8170 (non-ionic polymer) as filter aid 
• Sodium hypochlorite as a disinfectant  
• Sodium fluoride for tooth decay prevention 

 
Sodium hypochlorite is first injected into the raw water immediately after the intake 
meter before the static mixer.  The coagulant (Nalco Ultrion 8185) and filter aid (Nalclear 
8170) are injected into a static mixer located on the raw water line before the filters.  



Gray & Osborne, Inc., Consulting Engineers 

Town of Cathlamet  1-11 
Water System Plan  April 2023 

Sodium hypochlorite and fluoride are injected after the filter units and before the water 
enters the first clearwell.   
 
Coagulant Injection 
 
The Town uses two Jesco, Model 1102B-0007C-D1CC metering pumps for coagulant 
injection.  The coagulant is pumped into a 1/2-inch carrying stream that is injected into a 
static mixer prior to entering the filters.  One pump is used per filter/raw water pump, 
therefore, if one filter/raw water pump is operating one pump operates, if both filters/raw 
water pumps are in use then both chemical feed pumps will be running.  A calibration 
chamber is used to verify the pumping rate and is plumbed into the metering pump 
assembly.   
 
Sodium Hypochlorite Disinfection 
 
Sodium hypochlorite is first injected into the water before it passes through the static 
filter.  This helps to remove iron and manganese. The Town injects hypochlorite solution 
after the water has passed through the static filter, but before it enters the clearwell.  The 
Town purchases 12.5 percent sodium hypochlorite under a mini-bulk program.  A 
300-gallon double contained bulk tank is provided to receive the bulk deliveries.  The 
minimum delivery is 200 gallons.  A pneumatic pump is used to transfer the product to 
the 40-gallon day tank mounted on a platform scale where the usage is measured by 
weight.  Average use is typically between about three and 7 gpd.  Two Stenner metering 
pumps are used to inject the sodium hypochlorite.  One pump is used per filter/raw water 
pump and a calibration chamber is used to verify the feed pump pumping rate. 
 
Since the Town’s Elochoman River water source is surface water, the Town must meet 
the filtration and disinfection requirements of the Surface Water Treatment Rule.  These 
requirements include 3 log removal/inactivation of Giardia, 4 log removal/inactivation of 
viruses, and 2 log removal/inactivation of Cryptosporidium.  The Town’s filtration plant 
is provided with credit for 2 log removal of Giardia, 2 log removal of virus, and 2 log 
removal of Cryptosporidium.  The Town’s disinfection system must provide at least 1 log 
inactivation of Giardia and 2 log inactivation of virus.  Since Giardia is more difficult to 
inactivate with chlorine disinfection than viruses, the 1 log Giardia requirement governs.  
The Town must confirm that the disinfection provided by the chlorine dose and contact 
time meets the required CT value each day. 
 
The Town computes the CT daily using a spreadsheet for this purpose that is included in 
w D.  The spreadsheet accounts for flow rate, temperature, pH, and chlorine residual in 
determining whether the CT requirement is met.   
 
The operator runs finished water tests to determine the temperature, and pH.  The 
chlorine residual is continually tracked and the minimum value for each reporting day is 
taken off the HMI.  The required CT value is based on the CT Lookup table from the 
DOH chart (last tab on the spreadsheet) which reflects the log removal.  To meet the CT 



Gray & Osborne, Inc., Consulting Engineers 

1-12 Town of Cathlamet 
April 2023 Water System Plan  

requirement, the Town must meet or exceed the CT required (an Inactivation ratio equal 
to or higher than 1.0) by having an adequate chlorine residual at the current water 
temperature and pH to inactivate any giardia and viruses present in the water.  The lower 
the temp and the higher the pH, the more chlorine residual is needed. 
 
Fluoridation 
 
Source water is fluoridated to improve dental health.  The Town uses 97 percent sodium 
fluoride, which is injected using an up-flow fluoride saturator to raise the natural fluoride 
ion level in the water from a background level of 0 mg/L to a treated level of 0.8 mg/L.  
Daily samples of the finished water are analyzed for Fluoride levels.  The injector pumps 
are manually adjusted to maintain proper concentration in the finished water.  Fluoride 
level in the saturator is checked daily.   
 
Filter Aid 
 
The non-ionic polymer, Nalclear 8170, can be pumped into a 1/2-inch carrying stream, 
which is injected into a static mixer prior to entering the filters.  The two chemical feed 
pumps are Jesco, Model 1102A-0012C-2CC.  As with the coagulant and sodium 
hypochlorite, there is one chemical feed pump per filter. 
 
Static Mixer 
 
There is one static mixer in the influent line after the raw water pumps and before the line 
splits to feed the individual filters.  The hypochlorite, coagulant, and polymer are injected 
into the water through separate 1/2-inch carrying streams, which enter the static mixer at 
the injection ports.  The static mixer is a TAH 3-Stage Process Mixer. 
 
Filtration System 
 
Water filtration occurs through two package filter units manufactured by USFilter, 
Trident Model 210A.  Together the filters are rated at 700 gpm (1 mgd).  The filters 
include an upflow adsorption clarifier followed by a downflow mixed media gravity 
filter.  The clarifier surface area for each clarifier is 35 square feet and the filter area is 
70 square feet per filter. 
 
Adsorption Clarification 
 
The clarifier is filled with granular adsorption media with a specific gravity of less than 
1.0, which is buoyant.  Backwash of the clarifier is completed with a combination of an 
air scour system and raw water at a rate of 300 gpm for four minutes, for a total of 
1,200 gallons per backwash clarifier.  A clarifier backwash cycle is initiated by maximum 
times between backwashes, maximum head loss across the clarifier or manually by the 
plant operator. 
 



Gray & Osborne, Inc., Consulting Engineers 

Town of Cathlamet  1-13 
Water System Plan  April 2023 

Mixed Media Filtration 
 
The mixed media filter consists of 18 inches of anthracite coal on top of nine inches of 
silica sand and three inches of high-density garnet sand.  This media rests on a Triton 
PVC filter underdrain system.  The backwash system consists of control valves, 